
University of Nebraska - Lincoln University of Nebraska - Lincoln 

DigitalCommons@University of Nebraska - Lincoln DigitalCommons@University of Nebraska - Lincoln 

School of Natural Resources: Faculty 
Publications Natural Resources, School of 

2023 

Wastewater Treatment in Central Asia: Treatment Alternatives for Wastewater Treatment in Central Asia: Treatment Alternatives for 

Safe Water Reuse Safe Water Reuse 

M. S. Kalmakhanova 

J. L. Diaz de Tuesta 

A. Malakar 
University of Nebraska - Lincoln 

H. T. Gomes 

D. D. Snow 

Follow this and additional works at: https://digitalcommons.unl.edu/natrespapers 

 Part of the Natural Resources and Conservation Commons, Natural Resources Management and 
[...]
However, their success depends on factors such as influent quality, system design, and
operation. Efforts are ongoing to optimize these technologies for the specific conditions
in the region and to develop more sustainable and cost-effective solutions for wastewa-
ter treatment.

2.4. Decentralized Wastewater Treatment Systems (DEWATSs)

Decentralized wastewater treatment systems, or DEWATSs, have gained popularity
in Central Asia due to their ability to provide cost-effective and sustainable wastewater
treatment solutions, especially in rural and remote areas where centralized wastewater
treatment systems are not feasible [31]. DEWATSs are small-scale wastewater treatment
systems that treat domestic and industrial wastewater at the source or near the source
of generation. They are usually designed to treat low wastewater volumes, from 10 to
1000 population equivalent (PE), in the same fashion as stabilization ponds. These systems
use natural processes such as biological treatment, sedimentation, and filtration to treat
wastewater. They can be constructed using various technologies, including constructed
wetlands, biogas digesters, and anaerobic baffled reactors [31]. A schematic diagram of
a DEWATS for physical and biological wastewater treatment, with constructed wetlands
that use natural processes to treat wastewater, is presented in Figure 4. These systems
involve using aquatic plants to remove pollutants from wastewater through a combination
of physical, chemical, and biological processes. Constructed wetlands are low-maintenance
and have low operating costs, making them an attractive option for rural areas in Central
Asia. A report from 2018 updated the information on the status of natural wetlands
in Kazakhstan, Kyrgyzstan, and Turkmenistan by collection and dissemination of good
practices for conservation and sustainable use of wetlands by local communities [32].
Human population growth and climate change contribute to the deterioration of natural
wetlands worldwide including Central Asia [33]; thus, if managed properly, constructed
wetlands could augment natural wetlands in remote areas of this region.

Sustainability 2023, 15, x FOR PEER REVIEW 8 of 27 
 

 
Figure 4. Schematic diagram of a decentralized wastewater treatment system (DEWATS) for 
physical and biological wastewater treatment. Reprinted with permission from Ref. [34]. 

Biogas digesters are another type of DEWATS that can be used to treat organic 
wastewater. These systems use anaerobic digestion to convert organic matter in 
wastewater into biogas, which can then be used for cooking or heating. Biogas digesters 
have been successfully used in Central Asia to treat wastewater from livestock farms and 
dairy processing plants. Numerous biogas plants have been installed in the Kyrgyz 
Republic, but many are neglected because they do not function properly in the harsh 
winter conditions that the country faces [35]. Improved biogas technology and system 
management can provide biogas even in the harshest winter conditions, with the added 
benefit of generating a byproduct that can be used as fertilizer [35]. 

Anaerobic baffled reactors (ABRs) are another type of DEWATS using anaerobic 
digestion to treat wastewater. These reactors consist of multiple compartments that are 
separated by baffles. Wastewater flows through each compartment, and the baffles create 
an anaerobic environment that promotes the growth of anaerobic bacteria. ABRs are an 
effective technology for treating high-strength wastewater, such as industrial wastewater. 
In Tajikistan, a DEWATS incorporating ABRs was constructed at the two hospitals in the 
town of Somoniyon, Tajikistan, to demonstrate alternative and hybrid sanitation practices 
and to enable authorities and sector players to operate it [31]. Overall, DEWATSs have the 
potential to provide cost-effective and sustainable wastewater treatment solutions in 
Central Asia, particularly in rural and remote areas where centralized wastewater 
treatment systems are not feasible. However, their success depends on several factors, 
including proper design, operation, and maintenance. 

As a summary of the most common wastewater treatment technologies in Central 
Asia described in Section 2, Table 1 presents the advantages and disadvantages of each 
method to allow for their comparison, including typical volumes of wastewater treated. 

Table 1. Comparison of the most used wastewater treatment technologies in Central Asia. 

Technology Advantages Disadvantages 

Volume of 
Water 

Treated per 
Day 

Conventional activated 
sludge treatment 
(CAST) 

- Effective in removing organic 
matter and nutrients 

- Requires significant infrastructure 
and energy inputs 

- Suffers from operation problems that 
affect their efficiencies and effluent 
qualities, especially when treating 

640,000 
m3/day [20] 

Figure 4. Schematic diagram of a decentralized wastewater treatment system (DEWATS) for physical
and biological wastewater treatment. Reprinted with permission from Ref. [34].



Sustainability 2023, 15, 14949 8 of 27

Biogas digesters are another type of DEWATS that can be used to treat organic wastew-
ater. These systems use anaerobic digestion to convert organic matter in wastewater into
biogas, which can then be used for cooking or heating. Biogas digesters have been success-
fully used in Central Asia to treat wastewater from livestock farms and dairy processing
plants. Numerous biogas plants have been installed in the Kyrgyz Republic, but many
are neglected because they do not function properly in the harsh winter conditions that
the country faces [35]. Improved biogas technology and system management can provide
biogas even in the harshest winter conditions, with the added benefit of generating a
byproduct that can be used as fertilizer [35].

Anaerobic baffled reactors (ABRs) are another type of DEWATS using anaerobic
digestion to treat wastewater. These reactors consist of multiple compartments that are
separated by baffles. Wastewater flows through each compartment, and the baffles create
an anaerobic environment that promotes the growth of anaerobic bacteria. ABRs are an
effective technology for treating high-strength wastewater, such as industrial wastewater.
In Tajikistan, a DEWATS incorporating ABRs was constructed at the two hospitals in the
town of Somoniyon, Tajikistan, to demonstrate alternative and hybrid sanitation practices
and to enable authorities and sector players to operate it [31]. Overall, DEWATSs have
the potential to provide cost-effective and sustainable wastewater treatment solutions in
Central Asia, particularly in rural and remote areas where centralized wastewater treatment
systems are not feasible. However, their success depends on several factors, including
proper design, operation, and maintenance.

As a summary of the most common wastewater treatment technologies in Central
Asia described in Section 2, Table 1 presents the advantages and disadvantages of each
method to allow for their comparison, including typical volumes of wastewater treated.

Table 1. Comparison of the most used wastewater treatment technologies in Central Asia.

Technology Advantages Disadvantages Volume of Water
Treated per Day

Conventional activated
sludge treatment (CAST)

- Effective in removing organic
matter and nutrients

- Requires significant
infrastructure and energy
inputs

- Suffers from operation
problems that affect their
efficiencies and effluent
qualities, especially when
treating low-strength
wastewater with increasing
incoming flow

- Sensitive to fluctuations in
influent quality and can be
impacted by operational issues
such as sludge bulking or
foaming

- Relatively high-cost wastewater
treatment technology compared
to other options, such as
stabilization ponds or
constructed wetlands

- Technology not designed to
remove CECs

640,000 m3/day [20]



Sustainability 2023, 15, 14949 9 of 27

Table 1. Cont.

Technology Advantages Disadvantages Volume of Water
Treated per Day

Waste stabilization ponds

- Low cost and simplicity
- Lack of dependence on power

supplies, mechanical
equipment, or imported
components

- Provides treated water for a
variety of uses, including
irrigation in summer and
high-quality water to replenish
rivers or aquifers in autumn

- Under certain conditions, they
retain water, which would
otherwise be lost during winter

- Requires large areas of land
- Less effective in removing

nutrients compared to other
treatment technologies, such as
CAST or membrane bioreactors

- Sensitive to weather conditions
such as temperature and
sunlight, impacting their
performance

400–1400 m3/day [24]

Membrane bioreactors,
sequencing batch
reactors, and moving
bed biofilm reactors

- Higher treatment efficiencies
and smaller footprints than
CAST

- Highly effective in removing
contaminants from wastewater
and producing high-quality
effluent, making them suitable
for reuse applications

- Higher capital and operating
costs than CAST

- Relatively expensive to operate
and require significant
maintenance

3000–
780,000 m3/day [36]

Decentralized
wastewater treatment
systems (DEWATSs)

- Cost-effective and sustainable
wastewater treatment solution

- Treat wastewater to a level
suitable for reuse in agriculture
or other non-potable
applications

- Require careful management
and monitoring to ensure
effective operation

30–9960 m3/day [37]

3. Pressing Need for Alternative Treatment

In Kazakhstan, variable-quality groundwater is unevenly distributed throughout
the country and becoming a critically important freshwater source for drinking and ir-
rigation. Exploration of groundwater is carried out with estimated reserves of about
16 km3/year [38]. Due to the increasing importance of groundwater, it is critical to accu-
rately assess its quality, identify and quantify the presence of CECs, and to maintain the
quantity of the country’s groundwater resources, proposing solutions to guarantee either
their quality or their replenishment, assuring its sustainability. In these solutions, effluents
of wastewater treatment plants can play a major role in the recharge of groundwaters, ap-
plying the technology of managed aquifer recharge (MAR), provided that they are properly
treated to eliminate pathogens, nutrients, and CECs typically found in its composition.
CECs in wastewater include pharmaceuticals, personal care products, antibiotics, and
antibiotic resistance genes (ARG) [39]. Among these, the occurrence of antibiotics and
their metabolites in water bodies has become more frequent due to their steady increase
in consumption over the years. Since conventional wastewater treatment plants cannot
remove these compounds, suitable treatment solutions should be used, such as advanced
oxidation processes (AOPs), which have been shown to be efficient in treating various
classes of antibiotics [40]. According to Ilurdoz et al. [41], the methods with the best elimi-
nation percentages (80–100%) are biological methods (biological aerated filter, anaerobic
digestion, and biological activated carbon filter) and membrane technology (nanofiltration
and reverse osmosis), while those with the worst results (under 80%) are chemical methods
(coagulation-flocculation). The next sections describe advances in treatment chemistries



Sustainability 2023, 15, 14949 10 of 27

that could be considered in redesigning municipal wastewater treatment in Central Asia
while improving the removal of CECs.

3.1. Adsorption Processes

Adsorption techniques have been identified as a promising solution for removing
CECs from water sources. Adsorption is a process in which contaminants adhere to the
surface of a solid material or adsorbent, thereby removing them from the water. The
elimination efficiency of adsorption techniques can reach up to 99.9% [42], making them
highly effective methods for water treatment [43]. Adsorbents used in water remediation
can be sourced from natural materials, locally manufactured and activated. The use of
adsorption in removing a range of organic contaminants from various polluted water
sources has gained popularity due to its simple operating procedure, cost-effectiveness,
and regeneration capability [44]. The most widely used adsorbent in water remediation is
activated carbon, which has a large surface area and high adsorption capacity.

Activated carbon is effective at removing a wide range of emerging contaminants, in-
cluding dyes, heavy metals, pharmaceuticals, pesticides, and petroleum hydrocarbons [45].
The adsorption capacity of activated carbon is due to its high degree of surface reactivity,
large surface area, and high microporosity. However, despite its effectiveness, activated
carbon has limitations in terms of high regeneration cost and poor mechanical rigidity.
To address these limitations, researchers have been exploring the use of other adsorbents
such as natural zeolites, metal-organic frameworks, and carbon nanotubes for water treat-
ment [46].

Biochar is a form of low-cost, variable quality activated carbon that may serve as
adsorptive material for the removal of CECs. An economic analysis utilizing the rate of
return (ROR) method indicated that biochar presents itself as a cost-effective, eco-friendly,
versatile, and high-capacity adsorbent alternative to activated carbon for the removal
of CECs [47]. The surface of biochar possesses unique qualities, which include large
surface area, high cation exchange capacity, oxygen-containing functional groups, and
high mineral content [48]. The primary mode of adsorption is via hydrogen bonding and
π-π electron donor-acceptor interactions. Any functional group promoting π-π electron
donor-acceptor interactions on biochar surfaces can improve adsorption efficiency [49].
Therefore, research on producing and modifying biochar surfaces with metal oxide, clay
minerals, and introducing functional groups is receiving attention.

A high purity form of carbon adsorbent is graphene, which consists of a single layer
of sp2 hybridized carbon atoms in a two-dimensional (2D) honeycomb pattern. The sheet
structure provides the high surface area needed for efficient adsorption. Graphene structure
is highly porous, which enhances the diffusion of CECs, specifically antibiotics, rapidly
making it an excellent choice for the removal of CECs [50]. Graphene utilizes van der
Waals interaction or π-π electron coupling to adsorb aromatic organic compounds [51].
Surface modification of graphene sheets with functional groups can increase hydrogen
bonding, electrostatic interactions, and π-π interactions, which can be beneficial in enhanc-
ing adsorption capabilities [52,53]. Reduced graphene oxide was also recently used in
the development of absorption sponges, patented by researchers in Kazakhstan for the
purification of oily wastewaters [54].

3.2. Advanced Oxidation Processes

Advanced oxidation processes (AOPs) are effective methods for the removal of CECs
from water and wastewater. AOPs involve the generation of highly reactive hydroxyl
radicals (HO•) or other powerful oxidizing species, which can degrade and mineralize
a wide range of organic pollutants. Recent research has shown growing interest in de-
veloping advanced oxidation process (AOP) technologies to mitigate CECs by oxidative
radicals [55,56]. AOPs have been highly efficient in eliminating multiple varieties of CECs
from wastewater across different spectrums, making them a choice of remediation [57].
The advanced degradation process of AOPs can convert contaminants into biodegradable



Sustainability 2023, 15, 14949 11 of 27

intermediates, and even eliminate CECs via mineralization of contaminants [58]. AOPs rely
on in situ generation of highly reactive radicals. The efficiency of AOP processes largely
depends on forming strong reactive oxygen species (ROS), which can be generated via
multiple pathways, including catalysis, UV irradiation, electrochemical, and cavitation
mechanisms [57]. Hydroxyl radicals are one of the main radicals commonly generated in